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Description automatically generated]Tigard Respite
14127 SW 114th Ave.
Tigard, OR 97224
P: 503-747-4338             F: 503-747-4387
Tigard.Respite@CASCADIAHEALTH.ORG

Rockwood Respite
18766 SE Stark St. 
Portland, OR 97233
P: 503-243-2236	F: 503-243-2429
Rockwood.Respite@CASCADIAHEALTH.ORG


Respite Standing Orders
Client name: ____________________________________                         
Client DOB:________________
Please indicate which over the counter medications you approve for this client to utilize while enrolled in Respite Services. Additionally, check which medication window extensions are permitted outside of Respite’s default medication windows. A box left unchecked indicates the client mentioned above does NOT have permission to utilize that order while at Respite. 
□ The client mentioned above has permission to utilize all standing orders listed below while enrolled in Respite services 
OR check individually 
□Benadryl 25mg by mouth every night as needed for insomnia
□Benadryl 25mg by mouth every 4 hours as needed for allergies. NTE 6 tabs in 24 hours
□Melatonin 3mg by mouth every night as needed for insomnia 
□Cough drops Take 1 drop by mouth every hour as needed for cough. NTE 8 in 24 hours.
□Milk of Magnesia (Magnesium hydroxide 1200mg/15mL) take 30mL by mouth every 12 hours as needed for constipation. NTE 60mL in 24 hours. 
□Calcium Carbonate chewable tablet 1,000mg by mouth every hour as needed for GI distress. NTE 7000mg in 24 hours. 
□Neosporin (triple antibiotic ointment) Apply topically to affected area every 12 hours as needed to reduce risk of infection following minor injury. 
□Docusate 100mg by mouth once daily as needed for constipation 
□Maalox (Mylanta) (Magnesium hydroxide 200mg Simethicone 20mg) 30mL by mouth every 4 hours as needed for GI distress. 
□Tylenol 650mg by mouth every 4 hours as needed for pain. NTE 3000mg in 24 hours. 
□Med window extension- client may take AM medications as early as 0600
□Med window extension- client may take HS medications up until 2359
□Med window extension- client may take HS medications as early as 1900


Cont. on next page

If applicable:
□N/A
□Glucose Tablets: chew 4 tablets (16g carbohydrate) by mouth as needed for CBG <70mg/dl, repeat every 15 minutes until CBG reaches at least 70mg/dl. 
□Check CBG every 15 mins as needed following routine CBG results or <70mg/dl, repeat until improved to 70mg/dl.



LMP signature_____________________________________________ Printed Name_______________________________________________
Credentials_______________                                            Date______________________
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